CBP/TRS 4750
August 1990

Biological Nitrogen and
Phosphorus Removal in
Oxidation Ditch and
High Nitrate Recycle
Systems

Program

!' Chesapeaké






Biological Nitrogen and Phosphorus
Removal in Oxidation Ditch and
High Nitrate Recycle Systems

by

Dinpankar Sen
Clifford W. Randall
and
Thomas J. Grizzard

: Research Division
Department of Civil Engineering
Virginia Polytechnical Institute and State University
9408 Prince William Street
Manassas, VA 22110

August 1990

Printed by the United States Environmental Protection Agency
for the .
Chesapeake Bay Program







EXECUTIVE SUMMARY

Full acale process modifications were conducted in an oxidation ditch system to
understand the kinetics of biological nitrogen and phosphorus removal in
activated sludge systems which may use high nitrate or internal recycles.
Design parameters and operating strategies with multiple contrecl parameters
were evaluated over a two-year period to help increase the efficiency of year
round biological nutrient removal in temperate climatea. The full scale
avaluation has helped identify the extent of nitrogen and phosphorus removal
which may be achieved, and tha corresponding changes in the kinetica of

reactions when nitrate recycle rates are increased to enhance denitrification

in activated sludge systems.

The Bowle WWTP, located on the Patuxent River in Princa George's County,
Maryland, was modified by the Research Diviaion of Virginlia Polytechnic
Institute and State University to maximize biolcgical nitrogen and phoaphorus
removal and satisfy year round permits of 1 mg/L for phosphorus and 6 mg/L for
total nitrogen (monthly averages) without the use of chemicals. The regearch

‘was sponsored by the Maryland Department of the Environment and the USEPA
Chasapeake Bay Cffice.

The Bowie WWTP is an oxidation ditch system which receives 2.2 MGD of flow. The
facility was modified in Phases to investigate biological nitrogen and
phoaphorus removal in oxidaticn ditches and optimize process design and
operations within the constraints of the structures available. The final
design utilizes two oxidation ditches connected in ser;es with a side stream
anaercbic cell. The anaarcbic cell receives only 40 to 60 percent of the raw
influent flow. The mixed ligquor recycle ie set at 30 to 45 percent. Tharefore,
the VI2-BNR process, as developed for thias facility, combines the capacity for

biclogical nutrient removal in oxidation ditches (i.e., without a separate




anaercbic cell) and enhances phosphorus removal capacity with the anaarcbic

cell. A schematic of the plant is presented in Figure 1.

Two oxidatlon ditches were necessary to maintain the MCRTa essential for winter
nitrification without overloading the clarifiers. With only one oxidation
ditch in operation, the ammonia-N levels averaged in excess of § mg/L in winter
(1988-89). When two ditchea were put in operation {in seriea or in parallely,

effluent TKN averaged 1 mg/L and total nitrogen averaged 3 mg/L.

By controlling the aerobic, anoxic and anaercbic volumes inside the oxidation
diﬁchas, it was possible to enhance biological phosphorus removal and average
less than 2 mg/L in thé effluent with about 4 perceant phosphorus in the bicmaas
on a volatile solids basis. To average less than 1 mg/L, it waa necsssary to
utilize an anaerobic cell whose volume was 10 percent of the combined volume of
the oxidation ditches. Effluent phosphorus levels averaged 0.5 mg/L in warm
weather and 0.6 mg/L in cold weather. Phosphorus removal has continued to
improve with improvements in process control. The system is expécted to average
leas than 0.5 mg/L annually at MCRTe between 15 and 35 days. Because of a
phosphate detergent ban, the influent BODy /P ratio averages 30/1 and the COD/P

ratio averages 70/1.

The plant utliizes gravity thickening and belt filter presses for solida
dewatering. Less than 10 percent of the waste sludge phosphorus is recycled
from the gravity thickeners. Precauticns are taken tc prevent excessive solids
losses in the supernatant. Non~potable water is not added to gravity
thickeners to minimize the volume of supernatant.

The phosphorus content of the plant recycle increases the influent phosphorus
concentrationa by 25 percent, This is because the belt filter presses are
overloaded and, therefore, are not very efflcient in dewatering the solida.
The BODg/P ratio in the influent to the oxidation ditch after it is mixed with
.the plant recycle averages 22/1.

The research has identified several parameters which can enhance process

contrel in oxidation ditches. These include parameters for the control of

filamentous bacteria and alternatives to dissolved oxygen measurement to

ii



520014

argouav 7]

JixoNv [

J190Y3IYNY

J19043VNY

OO0 0+

UNG-ZIA 343 3O oTimwouss 1 aanbra

_ INAMANT MVd
oy

% GF - OF 4

T HALIO

2-1 -t

A | WA
\ 7 .\.\. 11 \\\\ \\. -

\.\\\\\“ 7 ._.._.\ \ \\\ ‘
ATam

PR AR Y A
m:auugagluduza

E-Te-2

\\.\\\\ /,

\\.‘.\\\\\s\\\\\ \.\\\\ \\\ “
e »\\\\\\\\\ /
\\A. \\\\\\\\~ \\\

%

\ \\\\_\ \
\\\ \m\\\.n \\
\“ \\\\w\\\u\\ \\\\\\\

Z HaLIq ¢t yoLvuav Hsnud T

YAeHVHY LIYD

1

X 39407 N¥nL3Y
sfuoTIRADTD XEW)

TroM queniIzd
T 42>31d

ITaM
IUSNTIFI T UWITQ

—> -
IN3N1243 HOLIQ

iii




control aeration. SVI and filamentous bacteriz can be kept in check when
strict control is maintained over the anaercbic, anoxic and aerobic volume
fractions ineide the oxidation ditch. Since digsolved oxygen levels mea-
gure less than 0.5 mg/L at all accessible points in the ditch, altaernative
process control parameters were developed to correlate the pounds of oxygen
injected to the process performance. These include secondary and aeration

effluent alkalinity and turbidity measurements.

The available influent alkalinity at municipal wastewater treatment plants
(influent alkalinity + alkalinity released during deamination of organic
nitrogen) is a function of the influent TKN concentration. The effluent

alkalinity can be related to the influent alkalinity as follows:

Effluent Alkalinity = Available Influent Alkalinity = 3.57 (Influant TKN)
+ Effluent N forms effect

Effluent N forms effect = 3.57 (Eff Ammonia-N} - 3.57 (Eff Oxidized-N).

If non-biocdegradable ﬁorms of organic nitrogen are present in the influent,
they will be removed in the effluent or in the waste sludge. The contribution
of non-blodegradable organic nitrogen forms to the first and second terms on
the right hand side of the equation are equal. Therefora, they cancel sach
other out. The TKN test captures a very high percent of the unoxidized organic
and inorganic nitrogen forms, However, if a significant portion influent
uncxidized nitrogen is of a form that it is biodegradable but {s not captured
in the TKN test, the equation will have to be expressed in terms of unoxidized

nitrogen forms instead of TXN.

Nitrification and denitrification were controlled by adjusting the volume of
biomass present under aercbic and anoxic conditions. An operating range was
set up to maintain the effluent alkalinity between 72 and 75 mg/L to maintain
excellent nitrogen removal. Aeration was contrelled by changing the depth of
submergence of the brush aerators (altering the liquid level in the oxidation
ditches) or by adjusting the length of operation of the brush aerators with
timers. '

iv



The effluent turbidity increased with alkalinity when the amount of air
injected was not adeguate for phosphorus removal. In oxidation ditches, which
typically operate with very high internal recycle flows, biological phosphorus
and nitrogen removal can take place simultaneously. Therefore, a short term
reduction in the oxygen supply will affect both phosphorus and nitrogen
removal. Effluent ortho phosphorus will also increase when dissolved oxygen
and nitrate levels increase in the anaerobic sections of the oxidation ditch eor
in the anaerobic cell. The dissolved oxygen and nitrates were kept in check
with alkalinity and turbidity measurements, and with occasional dissolved
oxygen and ORP measurements in the anaerobic cell. Nitrogen and phosphorus
removals were maximized by minimizing the volume of biomass maintained under
aerobic conditions such that it was barely sufficient for nitrification and BOD
removal. This helped maximize the anoxic and anaerobic volumes for nitrogen
and phosphorus removal. The mixed liquor suspended solids had to be increased
in winter to maintain adequate aerobic, anoxic and anaerobic MCRTs within the

volume available.

The net annual saving after implementing the biological nutrient removal
process was calculated as $57,000 at a flow of 2.2 MGD. This was observed in
epite of an increase in nitrification of 10 ng/L. Of this, $30,000 was related
to the savingas in ferrous sulfate and was reflected directly in the operating
budget. Other savings were calculated indirectly. The cost for adding
supplemental alkalinity would have averaged $37,500 {as 30 percent caustic
‘soda) if chemical phoa?horua removal was pracﬁiced. The sum total of costs for
aeration, recycle pumping and aerobic digestion decreased by $7,500. Sludge
production after solids dewatering remained at the same level for a number of
reasons including the fact that aerchic digeastion was practiced prior to
biclogical nutrient removal when the plant was operated at a lower HCRT. An
additional §5,000 of savings in supplemental alkalinity was observed because of
excellant denitrification which reduced effluent nitrate concentrations from &
mg/L to 2 mg/L. Laboratory technician time and equipment expenses are expected
to increase by $23,000 each year because of additional tests which have to be

performed for the new NPDES permits for nitrogen removal.




ACKNOWLEDGEMENTS

On behalf of all the authors, I would like to thank the staff at the Qccoquan
Lab for their assistance with the data collection and analysis. Their help
during these stages when little was known about the response of the biological
syastem to process changes was invaluable. This study has helped us gain a
better underatanding of the response of biological systems to unsteady state
corditions created by changes in temperature, flows and mechanical failures. My
gratitude towards Dave Sirois, Harry Post and Barb Angelotti for their
asgistance in completing the project in spite of a deficit in funda provided for
the lakboratory analyeis cannct be expressed in words. I would like to thank
Rick Osgood for his untiring effort with on-site analysis and a level of
dedication scarcely found aelsewhere.

It would not have been possible to complete this study, had the staff at the
Bowie WWTP not taken it up on themselves, the task of conducting the day to day
operations. Special thanks need to be mentioned to Joe Schneider and Bill
Kreitzexr for supervising operations at the plant, to Nick Grogard for assisting
with the laboratory work and process operations, to Josh and Sam Clark for
paying particular attention to the vagaries of weekend flows, and to Phil, Bryan
and other operators for chipping in when more pieces of equipment appeared to be
failing rather than working.

We would also like to thank Jim Welch, Elmer Brown and Chuck Edwards at the
Maryland City Water Reclamation Pacility. Process modificaticons at the high
rate Maryland City WRF (4 hour HRT) provided information which was invaluable in
extending our understanding of activated sludge processes. The contrast between
the high rate process at Maryland City and the low rate process at Bowie helped
us refine operating concepts and contrel strategies to cover a wide range of
activated sludge processes.

The evaluation of oxidation ditch systems would not have been as comprehensive,
had we not had the opportunity to work with other oxidation ditch systems at the
Patuxent WRF and Broadneck Facilities. Dan Rumke and Bill Shreve provided us
with excelleat opportunities to evaluate full scale situations, and helped us
gain an insight into the instrumentation and control features which ahould
accompany any nutrient removal upgrade.

I would also like to thank Buchart-Horn and Anne Arundel County for providing
the opportunity to share experiences in nutrient removal in a variety of low
rate systems (single point aeration oxidation ditch and Schreiber Counter
Current Diffuser systems) and for pioneering work on automation and control in
nutrient removal systems, If the proof of tha pudding is in eating it, the
Patuxent plant has consistently achieved effluent total nitrogen levels of 1
ng/L with single stage anoxic zone, and without the use of methanol or activated
carbon treatment because of the versatility of the instrumentation. It is rare
that a combination of operations personnel, consulting engineers and university
researchers can work together to fine tune a biolegical system to whatever level
of parformance they may desire. It is our sincere wish that the staff at
Patuxent, Maryland City, Broadneck and Howie facilities publish scme of the data
which will be generated in future. The research reported here can at best be
described as the introduction to the continuing effort at these facilitles.

vi



The initiative for biological nutrient removal modifications would not be
present, had the State of Maryland not pressed for the research and the
modificationas. The University will be indebted to Secretary M. Walsh, Mr. J.
Rein, Mr. K. Patel and Mr. M. Jiang for their support. The "additions and
gubtractions" to processes to create the right habitat for the bacteria would
not have been poesible without the administrative support from Tony Allred,
Patsy Allen and from the City of Bowie. Last but not least, we would like to
thank Joe Macknis and others at the Chesapeake Bay Office of the EPA for the
opportunity to conduct full scale modifications and research at the Bowle WWIP.

On a more personal side, I would like to thank Andy Randall and Ken Brannan for
*breaking the ice” with the staff at the plants to the extent that the operators
went along with even the most absurd changes to operations. Jake Bair and Lenny
Gold gave me the opportunity to develop training programs through the Maryland
Center for Environmental Training to help make a smooth transition for all
plants adopting biological nutrient removal in future. I will always be
indebted to Dr. Randall for his initiative in selecting an oxidation ditch
system to break new ground in research and process engineering, and to Dr.
Grizzard for keeping the project together. Had it not been for Tom's (Dr.
Grizzard‘s) effort, the crucial phase of this research - Phase V - would never

have materialized.




TABLE OF CONTENTS

Introduction sassvasenss 1
Nutrient Removal Processes in Oxidation Ditches cesscausrans?
Nitrogen Removal Processes .
Blological Phosphorus Removal Processes cevessnsnces?
Biochemical Mechanisms cesansrssnesd
Plant and Process Daldription sassasssssall

Plant Description and VT2-BNR Process Flow Scheme P 18

Oxidation ditch T B
Clarifier Solids Handling A B
Secondary Effluent Treatment sesssessavel?
Chemical Addition ssressnsaesl?
Sampling and Analysis sesnssnseneld
Sampling sssesenssasl8
Analysis [ X |
Process Oparation and Results _ veeunreeee2B
Phase I (1985 to August 1987) 1.
Phase II (September 1987 to July 1988) {3
Phasa III {(August 1988 to January 1989) P 1
Phage IV (Pebruary 1989 to May 1989) csvesannssndl
Phase V {June 1989Ito May 1990} - ¥
General Operating Principles -

Operating Principles for Temperature Compensation...........456

Phase VI PP

viii



Discussion wavsesersansD3

Process Control Parameters -1
Diseolved Oxygen vrsersaanreBd
Alkalinity as a Control Parameter ceseressnrab2
Turbidity as a Control Parameter D ¥
Volatile Solide and Nitrogen Removal . - 14

Phogphorus Release in Clarlfiers ey - 14

Phosphorus and Nitrogen Recycle from Solids Handling aseerss.B8
Analysis of Filamentous Bacteria and SVIs sresessseacsBY

Oxygen and Nitrate Uptake Rates and Anaercbic Volume in

Oxidation Ditches ’ P
Retroflt Modification and Operating Costs reresensnadd?
[...]

The total volume available in the oxidation ditches is adequate for
achleving biological nutrient removal to satisfy permits of 6 mg/L for
Total Nitrogen and 1 mg/L for Toctal Phosphorus at the design flow of 3 MGD.
The nominal HRT will be 24 hours at deaign flow. However, the aeration,
clarifier solids handling and solids dewatering capaclities will have to be

increased to trea average flows above 2.5 MGD.



NUTRIENT REMOVAL PROCESSES IN OXIDATION DITCHES

) amoval Proceszes

Oxidation ditches have been used for BOD removal since the early 1570s.
Because they are constructed with nominal hydraulic retention times in
excess of 10 hours in ﬁost casesg, they can maintain MCRTs which are
adequate for nitrification in warm weather without exceeding the solids
handling capacities of the clarifiers. When an adequate amount of air is

supplied, the nitrifiera will oxidize the ammonia to nitrates.

Towafds the end of the 19703, attempts were underway to improve nitrogen
removal in oxidation ditches through biological nitrification and
denitrification. The key to improving nitrogen removal was proper control
of dissolved oxygen levels in different eections of the oxidation ditch
while maintaining adequate mass of bacteria under aercbic and anoxic
conditions. An anoxic condition is defined as an environment where the
bacteria have nitrate or nitrite but have no dissolved oxygen available as
electron accepﬁors for respiration. Several processes were developed for
nitrogen removal, some of which are patented in the United States {Table
1). The oxidation ditches were aerated by a varlety of equipment which
included brush aerators, diffusers and submerged propeller devices and

carousel aerators.

Enhanced Biological Phosphorus Remcval Procosses

Attempts to improve nitrification and denitrification in oxidation ditches
led to scme observations of increased biological phosphorus removal.
However, in a majority of the cases, the capacity for biolegical rhosphorus
removal was not comparable to those observed in modified activated sludge

gystems. Examples of modified oxidation ditch systems where P removal was




Table 1. Oxidation Ditch Processes

Type Manufacturer Removal Modifications
Carcusgels Envirotech BOD, Nitr Denitrification
Dwarsa BOD, Nitr
Heederick and Verhay, Ltd BOD, Nitr
Activox BOD, Nitr

Jat aezation Pentech Houdaille BOD, Nitr

channel : Fluidyne Corp

Orbal Processes Envirex BOD, N remv Bio-P removal

Draft Tube Inova Tech BOD, N remv

Aeratora

{Barrier Oxid Ditches)

Rotating Diffuser Schreiber BOD, N remv Bio~P removal

Arm CLR

Biobenipho Kruger BOoD, N, P rémoval

{anaerobic cell

+ SBR oxid. ditches)

Carousal + Eimco - modified '~ BOD, Nitr N remcoval

Anearobic + reair Bardenpho and bio~P removal

tanks with additional
tanks

CLRs with BOD, Nitr K removal

gingle loopa

Bio=P removal

CLR = continuous loop reactors
SBR = gequencing batch reactor
Nitr = Nitrification

N Removal = Biological Nitrification and Denitrification using influent

or endogenous carben sources



enhanced through accumulation of phosphorus in volutin granules (luxury
uptake) include the concentric three ring ORBALT! system developed by
ENVIREX and the BIODENIPHO system developed by Kruger Corp. The BIODENIPHO
system uses an anaercbic cell in series with two or four oxidation ditches
to enhance biclogical phosphorus removal. Multiple ditches are used to
allow each ditch to operate as batch tanks which can be switched between

aorated and non-aerated modes after certain intervals of time.
ca achanjisms

Biochemical mechanisms include reactions for BOD storage and remcoval under
anaerobic, anexic and aerobic conditiona and reactions for nitrification.

several references are avallable in the literature on the mechanisms for

1) BOD storage under anaerobic conditions using the energy released during

the breakdown of volutin (poly-P) granules;

2) Stabilization of BOD under anoxic conditions utilizing nitrates and

nitrites as electron acceptors;

3) Stabilization of BOD under aerobic conditions with phosphorus uptake and
formation of poly-phosphate granules, thereby increasing the phosphorus

content in the biomase and the amount of phoaphorus removed from the system

in the biological sludge; and

4) Nitrification by autotrophic bacteria (Nitrosomonas and Nitrobacter)
which respectively carry out a two step conversion of ammonia to nitrites
and then to nitrates. The reactions occur under aercbic conditions and

with the consumption of alkalinity as a carbon source.

A bicchemical model for enmhanced hiolegical phosphorus uptake is discussed
in Wentzel et.al. (1986). Mandt and Bell (1982) have discussed the

stoichiometry of bioleogical nitrogen removal.




PLANT AND PROCESS DESCRIPTION

The Bowie WWTP is an oxidation ditch system which receives 2.2 MGD of flow.
The design capacity of the plant is 3 MGD. However, the WWTP receives raw
influent whose BOD; concentrations are 50 percent in excess of those
received by several other wastewater treatment facilities in the vicinity.
The design capacity of.the plant, expressed in terms of influent loadings,
has not been included in the records. The capacity of the aerators,
clarifiers and the solids dawatering units are not adequate if average

flows exceed 2.5 MGD with BOD levels of 175 mg/L and COD levels of 450
mg /L.

Plan SCL n_an ~BNR_Process Flow Scheame

The plant receives wastewater flows from two geparate sewer lines at its
raw influent juncticon box. One line is pumped through force mains. The
second line flows under gravity. The raw influent f£low mixes with the
racycle from the WWIP‘s solids handling processes at the junction box. The

raw influent flow is not metered (Figure 2).

The "combined influent" (raw influent mixed with the plant recycle) is
discharged into a flow equalization tank. In the original design, the flow
equalization tank was operated with two separate tanks containing 315,000
gallons each. One of these tanks was modified to create an anaercbic cell.
Bach flow equalization tank has a slow speed mixer to keep the solids in
suspension. Diffusers are installed in each tank to introduce air to

increase the turbulence and avoid septic conditions.
Three variable speed pumps, sach capable of pumping 3.3 MGD, pump the

wastewater from the equalizatidn tank(s) to the bar screens and the grit

chamber. The pump speeds are set to pump between 2.5 and 3.0 MGD. Under

10



XOd uoT3ounL JuenTIul Mej JO DTIewsUDS 2 axnbtd

(suty FusnTIul padumd) uteW o103 J
Xog uoTidumpy Juenjul MEd

SUTT USNTIUI MOTd Aytaead —

Ioqureyd 3TID O}

T utsed packimg
voryezTiEnba T > mot3

\' 4

atoloey jueld

11



nermal conditions, cone pump can handle all the flow received at the
facility. The pumps are controlled by a pressure transducer which ghuts
them down when the liquid level in the equalization tank drops below a

minimum set point.

A mechanical bar screen with 5/8 inch openings removes some of the fibrous
material and plastics in the influent. The flow travels through a grit
chamber where the organic material is kept in suspension with air bubbles
introduced by diffusers. Only one half of the grit chamber was used after
the modification to the VT2-BNR system. The air supplied by the diffugers

was curtailed as much as possible.

The flow equalization tank adjacent to oxidation ditch 1 was modified to
create-an anaerobic zone. A gravity flow line was installed to carry up to
2000 GPM of flow from the grit chamber to the anaerobic cell. A saecend
gravity flow line with a valve and metering device was installed to carry
mixed liquor from oxidation ditch 1 to the anaerobic cell. The volume-of
liquid which can be stored in the anaarobic cell is 300,000 gallons,
approximately.

Two submersible pumps were installed in the anaerobic cell to pump mixed

liquor to 6xidation ditch 1. Each pump is capable of handling 1100 GPM.

The pumps will be upgraded to handle 1500 GPM, each, as part of the Phase
VI modificationsa.

To operate the facility for bilological phosphorus removal using the BNR
process arrangement, it was determined that only 40 percent of the influent
flow had to be sent to the anaerobic tank. The reet of the influent
entered oxidation ditch 1 after it had mixed with the return sludge from
the clarifiers at the flow splitter box {Figure 1}).

Oxidation Ditch
Each oxidation ditch at the Bowie WWTP has a flow channel which is 660 feet

long and 34 feet wide, and can hold 1.65 million gallons of liquid. Threae

brush aerators are available in each oxidation ditch and are spaced 220

12



feet apart. At an average velocity of 1 fps inside the oxidation ditch,

the liquid circulation time is 11 minutea.

The flow splitter box can distribute the flow between the two ditches. In
the VT2-BNR process arrangement, the two ditches were connected in series
by cutting a 10 foot wide notch in the wall between them (Figure 1). The
return asludge and influent enter oxidation ditch 1 in which partial BOD and
nitrogen removal are achieved. The flow travels to ditch 2 over the
inter-connecting weir. The effluent weir in ditch 1 {Figure 1) is raised to
its maximum elevation to minimize the overflow from ditch 1 to the

elarifiers, which would short circuit ditch 2 in the process.

To control aeration, the ligquid level in the oxidation ditches can ba
adjusted by altering the level of the effluent weirs. Thig changes the
depth of submergence of the brush asrators. Each brush aerator can also be
operated on a timer. However, the RFM of each shaft and the number of

brushes on the shéfts ara fixed.

The liquid level in ditch 2 is adjusted with its effluent weir to control
the amount of air supplied in ditch 2. Indirectly, this controls the level
of liquid in ditch 1 because the inter-connecting weir which connects the

two ditches is fully submerged (that is, below the lavel of iigquid in both
ditches).

Clarifier and Solids Bandling

The two clarifiers are rim-feed as shown in Figure 3. The effluent from
ditch 2 is distributed equally between the two clarifiers. Each clarifier
has a diameter of 65 feet, aide water depth of 11 feet and a volume of
273,000 gallons, For an influent flow of 2.0 MGD, the neminal detention

time in the clarifiers is 6.5 hours.

Analysis of loadings proved that the capacity of the secondary clarifiers
is not adequate for the flows and solida loadings handled. During routine
operation, the combined influent is pumped at a rate of 2.8 to 3.1 MGD from
the flow equalization tank to the oxidation ditch. The plant operates at

13




Outer Ring
Inner Ring (Underflow)

Effluent weirs
{Overflow)

Plan

Secondary Effluent

Aeration -
‘ Effluent
Return Sludge= Section
T
Clarifier -1‘,
Blanket | h.__________-_‘LL-_  -
’ Waste Sludge

Figure 3. Schematic of Secondary Clarifier

14



MLSS concentrations between 2500 and 4000 mg/L. The surface overflow and
solids loading rates are very high at the flows and MLSS concentrations at
which the plant is operated (Table 2). It is necessary to maintain a emall

dose of polymer to enhance sludge settling rates and increase the capacity

of the clarifiers.

The return sludge is siphoned through a travelling rake arm off the hottom
of the clarifier. The waste sludge is drawn off a hopper at the bottom of
the clarifier (Figure 3). The return sludge is pumped back to the flow
splitter box. A temporary return sludge chlorination line was installed to
inject a maintenance dose of chlorine (less than 0.5 pounds per thousand

pounds of volatile solids) to control the populaticn of filamentous

bacteria.

The waste sludge is pumped from the clarifiers to gravity thickener # 2.
Until August, 1989, the thickened sludge from the bottom of this thickener
was purifaxed and stored in gravity thickener # 1 before dewatering on the
belt filter presses. The purifax system was taken out of service in

September 1989 and a lime stabilization unit was installed.

The plant hasﬂtwo belt filter presses. Their dewatering capacity controls
the minimum operating MCRT. When the belt pressaes are operated for 8 hours
each day and for 5 days each week, it is difficult to maintain MCRTa less
than 20'day9. Up until the end of 1988, the second oxidation ditch was
used as an aerobic¢ digester to reduce the solids loading on the clarifiers
and the filter press and maintain MCRTs of 10 to 15 days. The presses were
operated over two 8 hour shifts each day when sludge wag not wasted to the
aerobic digester. However, with two ditches in gervice since February
1989, the WWTP has operated at MCRTs between 20 and 35 days and has
eliminated the sacond shift on the fllter press.

The washings from the filter preas and the overflow from the thickeners and
scum handling tanks are returned to a plant drain tank. These flows are

pumped to the raw influent junction box.




Table 2, Actual and Recommendad

3

Secondary Clarifier Loadings

Actual Recommended
) Maximuml
No of secondary clarifiers 2
Outer Ring Diameter 65 feet
Side Water Dapth 10 feot
Surface Area per clarifier 3318 ft2/ clarifier
Flow to clarifier 3.0 MGD Influent
2.0 MGD Return
Surface Overflow rate at 3.0 MGD 452 gpd/ft? 400 gpd/ft2
Length of Weir per clarifier 367 feet
Welr overflow rate 4079 gal/ft
Solids Loading Rate at 3500 mg/L 22 lb/ft2 20 lb/ftz

1 Manual of Practice, 9, WPCF.

It is recommended that clarifiers be

designed for aclids loading rates of

15 1b/£t2. The plant has to operate at MLSS lsvels below 2400 mg/L to

satinsfy this criterion.

16



Secondary Effluent Treatment

The secondary effluent is chlorinated with chlorine gas for disinfection.
Sodium metabisulfite is added for dechlorination. The effluent ia
reaerated before discharge. A 24 hour composite sampler is used to sample

the effluent at 15 minute intervals of time.
Cheaical Addition
ust oda

Caustic soda was added to supplement the influent alkalinity between
September 1988 and May 198%. For some period of time, the caustic soda was
added directly to the oxidation ditches. At a later date, the caustic soda
was added to the plant drain tank, miked with the recycle from the sclids
handling units, and pumped back tc tha raw influent junction box. The
caustic soda solution was reduced from a 50 percent solution to 30 percent

in winter.

Discontinuation of chemical P removal, increased reliability and efficlency
of denitrification, and the reduction in the chlorine dose necessary for
filamentous bacteria control have helped reduce the alkalinity consumption
and increase the pH in the biclogical system. Since June 1989, the WWTP
has been able to eliminate supplemental alkalinity requiremenfs.

Ferrcus Sulfate

Parrous sulfate was added to remove phosphorus chemically (and supplement
excess biological uptake of phosphorus - as may have been the case at the
Bowie WWTP during Phases I to III) and satisfy a monthly permit of 1 mg/L
for total phosphorus. It was discontinued after August 17, 1988, to
initiate experiments which would examine the extent of biological
phosphorus removal possible in single lcop oxidation ditches.

17




Polymer

An anionic polymer was added to the oxidation ditch effluent to enhance
8ludge settling rates in the clarifiers when ferrous sulfate was added to
remove phosphorus. A cationic polymer was used after ferrous sulfate

addition was discontinued.

A cationic polymer i{s used for solids dewatering.

Sampli and An sis
Sampling

Raw Influent

The raw influent was sampled at the junction box (Figure 2). Saveral
attempts to determine the true concentration of the raw influent by
separately measuring the strength of the “"combined influent" {raw influent
mixed with the plant recycle from solida handling units) and the plant
recycle, and developing a mass balance using the flows and concentrations
failed to yield satisfactory results. In January 1989, a procedure was
developed to collect the raw influent from the Junction box, ten minutes
after switching the plant recycle pumps off. During the phasea when the
WWTP was manned through two shifts each day, a composite sample was
c¢ollected by sampling the raw influent three times over a sixteen hour
period. After the plant switched to operation with one shift only, the raw
influent was composited by collecting three samplas within an eight hour
period.

-] ant (Raw e ixed with ] a O -

ling)

A 24 hour composite sampler was used to collect a sample of the combined
influent after it had passed through the bar screen and before it entered
the grit chamber.

18



field measurements for dissolved oxygen, pH, alkalinity and temperature

were made at the grit chamber.
robic Ce Sam

A sample of the mixed liquor from the anaerobic cell was collected several
feet away from the points where flows entered the anaercbhbic cell to ensure
a representative sample of the mixad tank. Field measurements for D.O., pH
and oxidation reduction potentials were conducted on samples collected near

the center of the basin.

Oxidation Ditch 1

Samples were collected in ditch 1 at the point marked Y in Figure 4 for
analysis at the plant and the Occoquan Watershed Lab. This location was

salectad because

i} it was readily accessible, and

ii) concentrations of moat parameters of interest were fairly uniform

along the length of the ditch (see below).

Armonia, nitrate, ortho-phosphorus and soluble COD levels were relatively
constant across the length of the ditch because the internal recycla rate
wag about 90 times the influent flow (2.2 MGD). The ratio of the flow rate
acrogss a cross-section of an oxidation ditch to the influent flow ia a
measure of the internal recycle rate. At Bowie, the flow path in the
oxidation ditch is 30 feet wide and 10 feet deep. When the vaelocity of
liquid is 1 fps, the flow xrate across & gection of the ditch is 194 MGD.

During phases II and III, only one oxidation ditch was used for secondary

treatment. Samples were also collected priocr to brush aerator 1-2 (Figure
4). On several occasiona, digsclved oxygen levels were measured at several
points to obtain a profile along the length of each ditch. The measurements

were made between cne anﬁ five feet below the water surface.

19




£ o1qel
pajussaad suotlels

Buttdwes o3 xay

J1804Iv []

axxony 77 i

sSuoTIENg HUTIdes “JO UCTIEDOT "} ambrg

SoMg
J190U3IYNY ININTANT MY
JI8083VNY %00 - o .
SR o - TG | HIGHVHD LIHD
% 67 - of 3
z-1 | " ht
T Halid SzMg .\\ i/ | e
T...l[ ” ’ \\ 4 F

* semd

’ r
’ P .
s\\.\

.\\\ 7 . W
777 /770, ] Vs, 00 0
\\\\\\\ 42 2, “\“\I\lﬁ*\\s \u
Xyom \ﬂ‘\\\_\ /72 /]
L

DI,

\ 39007 NunL3y

o /QIOTIRADTD XOH)
TtoM uentiida

€T ¢-2

oemg L UP3Td

Tema

VAR T/ 7

\\%\u.. EoXPS \ “\\\ TTom
IRATZITY \\\ WSNIIFA Z UoITd

s S, sy s

ALY :\\\
S ARAPAI I
PRI REL? \\

- ——p—

ININI433 HILIq

2 HiLIg ¢C

; -
yOLYYIV Hsnull T2

20



Table 3. Sampling Stations

Station Code

Description

BWOS
BW10
BW1S
BW25
BW30
BW26
§W31
BW35

BW40

- BWS0

BWES

BWGO

BW6E2

BW6S

BW70Q

BW71

Raw Influent

Combined Influent (Raw Influent mixed with Plant Recycle)
Anaarobié Call

Oxidation Ditch 1, prior to brush aerator 1-2

Oxidatian Ditech 1, 100 feet after brush aerator 1-3
Oxidation Ditch 2, prior to brush aerator 2-2

Oxidation Ditch 2, prior to effluent weir

Return Sludge

Waste Sludge

Sacondary Clarifier Effluent

Gravity Thickener Effluent

Filter Press Influent

Balt Filtrate

plant Recycle (offluent from all solids handling unita)
Final Effluent Composite after chlor. and dechlorination

Final Effluent Grab after chlorination and dechlorination

21




Oxidation Ditch 2

Samples were collected in ditch 2 at the point marked as X in Figure 4.
This location was within a few feet of the effluent weir. On several
occasions, dissolved oxygen profiles were measured along the length of this

ditch.

Secopdaxy Effluent

Secondary effluent samples were collected at the plant to conduet procegs

control tests for alkalinity, turbidity and ortho=-phosphorus.
inal Effluent

A 24 hour composite sample of the final effluent was collected after
chlorination and dechlorination. The composite sample was not flow

weighted.

Waste Sludge

The waste activated sludge was sampled on several cccasions. However,
because of the location of thae sampling port on the wall of a straight
length of pipe instead of a bend, wall effects caused an error in the MLSS
of the sample collected. The wall effact results in higher scolids
concentrations near the center of the pipe cross-section and lower solida

concentrations near the inner surface.
av Su t
The gravity thickener supernatant was sampled to determine the extent of

phosphorus released from the biomasa. Nitrogen and COD concentrations were

also measured.

22



Belt Filtrate

The washings from the filter press were sampled on a few occasions. The
concentration of COD and nutrients in the sample were a function of the

efficiency of the filter press at the loading experienced at the time of

collection.

Plant Recycle

Several composite samples of the recycle from the solids handling units to
the headworks were collected and analyzed. The composite samples of the
plant effluent had a wide range of values, posaibly because of the nature

of the processes involved.
The sampling stations and the corresponding codes are presented in Table 3.
Analysis

Disgolved Oxygen

Dissclved Oxygen measurements were conducted with an YSI D.C. probe and
mater. The measurements were made in situ to eliminate errors which may be
observed because of reaeration of, or oxygen uptake from, the samples after

they had been collected.
Oxidation Reductl Potenti

Samples were collected in small bottles after taking precautions to avoid
reaeration. A Platinum/Ag/AgCl Composite Electrode (Fisher 13-620-82} ORP
probe was used with a SA 250 pi/mV/C metar to measure oxidation reduction
potantial. The probe was soaked in warm water for several minutes before
its use to remove any coating of foreign material from the surface of the
electrode. This allowed the reading to stabilize within a few minutes after
it was introduced into the liquid.

23




pH

All pH readings were taken on site within three minutes after the

collaection of the sampla.

Alkaljinity
A Hach digital titrator was used for field measurements. Laboratory

measurements were carried out with 0.02 N sulfuric acid and bromocreosol

graen indicator.

24



PROCESS OPERATION AND RESULTS

) 198 o A 987

During Phase I, the plant was operated with one oxidation ditch to treat
flows of 2.2 MGD. Two brush aerators were operated over a 24 hour period
and the third aerator was operated for 12 hours each day. To adjust for
the increase in oxygen transfer into the liquid phase at lower
temperatures, the level of the liquid in the oxidation ditch was lowered
each winter to reduce the depth of submergence of the brush aeratore. The
operators had also observed that the pH levels in the effluent dropped
cloge to the permitted minimum of 6.5 when three brush aerators were
operated continuously. By limiting the air transferred by the third brush
aerator -operating it over a fraction of the day with a timer - they were
able to curtail nitrification and increase denitrification. This reduced
the alkalinity consumed during nitrification and increased the alkalinity
recovered during denitrification. Though a caustic goda tank was installed

in 1985, caustic soda was not used to supplement the influent alkalinity.

Since July 1986, phosphorus was removed chemically by adding ferrous
sulfate to satisfy a permit of 1 mg/L for total phosphorus. The plant was
able to operate with about 50 percent of the recommended dose for ferrous
sulfate because anaercbic conditions near the bottom of the oxidation ditch
ecreated conditions which enhanced biological phesphorus removal. Iron was
added at a rate of 10.9 mg/L (as Fez+) to the combined influent (raw

influent + plant recyele).

It had been observed that it was difficult to control the depth of the
sludge blanket in the clarifiers at MLSS levels above 3000 mg/L. Because
of the arrangement of the rim feed clarifiers, where the flow is introduced

along the rim and one foot off the bottom, increasing the return sludge




flow rate did not enhance the. sludge settling rates. The hydraulics are
discussed the following chapter. To maintain MLSS levels at 3000 mg/L angd
operate within the capacity of the gravity thickeners and the belt filter
presses, a fraction of the bhiomass had to be diecharged periodically to the
second oxidaticn ditch. The biomass was digested aercbically in the second
oxidation ditch. This reduced sludge handling and disposal expenses
because it reduced the sludge production. However, it increased aeration
enexgy costs because one or more brush aerators had to be operated in the

second oxidation ditch to digest the sludge.

In the first few yeara of operation, the plant had faced a number of
problems with the brush aerators. However, the initial problems were
gradually eliminated after new shafts were fabricated and a maintenance
program wae implemented. The reliability of the brush aerators was a key
factor in agsessing the options available for operating the plant with cne
oxidation ditch only.

The plant did not have a return sludge chlorination line to control
filamentous bacteria. The Sludge Volume Index {SV1) averaged between 100
and 230 mL/g (monthly average}. The SVIs were the lowest in winter and the
higheat between May and October {(Figure 5). In warm weather, the extent of
nitrification was limited by the oxygen supply. BEfficient scum removal
aleng the rim of the clarifiers helped keop the problems with foam and
Nocardia, a type of filamentous mirco-organism, in check (Figure 3).

[ Septambe 987 to Ju 1988

During this phase, the plant was operated with one oxidation ditch only.
The results are presented in Tables 4 to 7.

Between October 1987 and May 15, 1988, the method of aeration was modified
to inject most of the air in one section of the ditch. Analysis completed
towards the end of Phase II showed that the plant did not have sufficient

aeraticn capacity to nitrify with two brush aerators only.

26



I aseud UT armieiadwsl pInbrTI pue AJTUTTERYIY ‘IAS 303 Jxeyd pusil ‘g oInbra

O ‘Olsdwal —— YBw Ny —— Bw IAS -

Z8inr,  seuer  esnt  gguen  gginr  sguer

L1 L. ) L1 1 ' 1 F 0 0 _ £ 1 11 1 1 L4 1 & % 1 r. 1

dwa] ] pue Y|y 3 uoneIaY ‘IAS
KRy puall :dLMM aimog

27




sabeIoay
aseyd

“33e1

ay3 o3 umoys aJe
senieA abeIaay
ATyauon

* sbutpeaH wmion
03 A3y s39Tdwc)
I03 ¥ xTpuaddy

01 I93ad asesld

T LTS Lol
T8 1
969 Yua

09 HuA

6I'l
w1

i
w1
It
14
i
¥t
§1

R ENRNPETRLERIINATANGEIRGS

Ligdd
so

qua

6E1
8E1
sE1
el
£l
€L
9Lt

gl
g1

20
ro

SELE
POLT
it |

ot 1 |

it
TSt
SL1t

910t

80LT
¥oLT
orze
Wiz
oLz
tLiE

6ESE
| ¢4
£T6T
FLST
660€
wiE
496E
991E
L15T
:1(74
1:3:r4
£EL
00T
99T
SI9E

1987
4 GON QOW 1% m
LA YT ™Y 7ass

1ass

6P 9156
15 ot
yuz v
I Tsor
[T
€& 86
T 1
St €6
St 68
&t i
i
ot
€€ s
/2
B w
w9
08 6L
8 18
B 06

£6
%
sit
901
¥6
I
1
i
Pl
134}
ofl
€1
o1l
n
101
01
A

1o Am

oV anv

a3

ayd

sprios Lig

L2443

- Sisy

1181

oLLE
€85y
ortr
1zos
690F
oLy
6ory
L1134
£E6t
65T
€5
6ty
L1s3

&rl
el
¥erl

A

061

giT’o

TiT

coooooooed

. Er

SeLL

g®ere

L4
| ¥4
61
T
91

s

el
Ll
61

6T
113

95
31

9
Ly
194 4
e
B

b
LS
$E
6T
b4

feppqi W Q4o nIN

619
98

995

ors
84

&Ly
9'0¢
Tos
ve

Log
968
e
TF
i
Tis
39

968

d

e

10z

1661

e
Ly
8561
£
0191
008!
017z
001z
182
69L2
T

LY0E
L'st

0ot

ez
£

rez
§eT
i
Tot

iz
$TEE
't
LA 4
12 4

LsT

gLz
[ ¥4
gLt
Tt

122

vt

9NTT

LEET
69T
1

81ee

0T

we
122
61
(A 44
T
802

9¢
[4 44

HMX HMX 490001 oW doW
IAf HO®N 41 1wy ugioy ugeoy ,jsya mopdd MOL1D

AlUd
Aldd
H1ud
nnud

06 uny
06 Kejy
06 1y
06 Iepy
06 924
06 bef

68 AON
68 P0
6gdag

68 Sny

6810f
68 uny

68 Aepy
68 dvy

68 1N
6894
68 ter
#8290
8% AON

ggdag
g8 dny

sging
gg ung
88 Aepy
g8 Wy
88 JE
£3 954
gy ueg
182
L8 AON
{8P0
1949

dLMM Simog ‘maisks Yo uonepxQ 10y eeq Sunesndo 'y siqeL.

28



SEST
adag
L6¥T

L9

uz

§997

9161

qud

£01€

L1102

L£92

{443

607E
[...]
be maintained or bilofilms dominated by nitrifiers are placed in contact
with dissolved oxygen. A nitrifier located in the vicinity of a
heterotrophic bacteria inside a pacterial floc is starved of oxygen and
ammonia. As a result, the effluent from the first cell contains a high
concentration of ammonia-N. However, if most of the BOD is stabilized in
this cell, the turbidity (of the settled mixed ligquor) from this cell will
be close to that in the clarifled affiuent.

In the following aercbic cell, heterotrophic growth rate is limited by the
. lack of available BOD. Nitrifiers grow readlly in the presence of

available oxygen and are the principal contributors to the cbserved oxygen
uptake rate. However, the change in turbidity across this cell may not be

significant.

A significant increase in effluent turbidity may result in & pubgtantial
logs of nitrification because ehig would indicate the failure of the first
aerobic section to supply enough alr, extending its reactiona into the
second aaerobic section. Therefora, it may be difficult to contzol nitrogen
and phosphorus removal unless turbidity is measured in the first aercbic

cell to control aeration to this cell.

80



High Nitrate {or Internal) Recycle, Low Rate Syatem

In an activated aludge syatem operating with a high nitrate recycle, the
influent cOD is diluted extenaively by the recycle. This can reduce the
heterotrophic growth rate and increase the growth rate of nitrifiers in the
first cell. 1If the gystem is operated at a low F/M, a higher fraction of
bicmasa is composed of nitrifiers. This may alsoc increase the extent of
nitrification in the first cell. Therefore, BOD atabilization, P uptake,
nitrification and the reduction in turbidity tend to occur simultaneously.
A significant increase in sffluent turbidity affects nitrogen and
phosphorua removal but does not cause a radical as that in the low recycle
syatem. Therefore, turbldlty control of nitrogen and phosphorus removal is

more effective as the recycle rate is increased.

At the Bowie WWTP, it was observed that high flows on weekends were
followad by higher effluent turbidities, alkalinities and phosphorus laevels
in the secondary effluent on Monday unlass the aeration was increased to
compensate for the increase in loadings. The actual HRT of the oxidatien
diteh and clarifier system is 20 hours. An example of a short term
increase in alkalinity following a weekend is shown in Figures 23 and 24.
On the average, an increase in turbidity of 0.5 NTU resulted in an increase
in effluent ortho~P of 1 mg/L, effluent alkalinity of 10 mg/L and effluent
ammonia of 2 mg/L in Phase V {VIT2=-BNR procesa).

The aeration can be controlled by turbidity by setting up a low and & high
level for an operating turbidity range. The air supplied is increased Lf
the turbidity exceeds the high level. It is reduced when the turbidity
drops to the low level. This principle is used in the D.O0. MinimizerTM
daveloped by Schreiber Corporation and used with Schreiber Counter Current
diffusers (Figure 25). These tanks operate at high MCRTs and with high
internal recycle rates. The internal recycle {IR) in the counter current

diffuser system can be calculated as followa:

81




Secondary Eff. Alkalinity and Nitrogen Forms
90

Alkalinity, mg/L

85

) [ A

65 e - S :
7/11 7/43 7/5 7T 7/19  7/21

3.5 N, mg/L
8.0 __NHaN -+~ NOXN —* TN |
2.5
*\p/*_—\\ K
2.0 — —— \
1.0— LS A
o:s / \ -
NN

0.0 : = : :
7/1 7/13 7/15 7/17 7/19 7/21

Figure 23. Secondary Effluent Alkalinity and Nitrogen Forms, July 1389

82



QOLAlkalinity, mg/L |
ol |
L A

75' | \ / — 7
70 —— 7
65! ' 4 : ; . : : : —
3.0

Turbidity, NTU
2.5 Py

Max
2.0
1.5 Avg,} e
1,0
0.5
3.0 P, mg/L A
2.5
2.0 / \
1.5 / \
1.0 / \
05— \\
0.0

M TM3 /5 717 7718 7)1
Figure 24, Secondary Effluent Alkalinity, Turbidity and !
Phosphorus Forms, July 1989

83




Aerobic/anoxic

Outer Ring
Influent
Anoxic/Anaercbic
Inner Tank
Mixing Blades
Diffusers
Nitrate/

Mixed Liquor Recycle

deration Effluent
D.0. Minimizer

Figure 25. Schematic of Schreiber Counter Current Diffuser Systemm



IR-(vd-vw)*alQ
where

Vq i8 the tangential velocity of the diffuser arm at the mid-point
{radially) of the outer ring,
v,, i8 the tangential velocity for water at the mid-point of the

cuter ring

A = Cross sectional area of the outer ring

Q = Raw Influent Flow Rate

The internal recycle rates are in excess of 200Q in the Schreiber Counter
Current Diffuser Process at 1 day nominal HRT (Maryland City WRF, 1990).
The high internal recycle makes the Schreiber Counter Current Diffuser
Process an excellent candidate for turbidity control for nitrogen and

phosphorus removal.
Volatile Solids and Nitrogen Removal

The volatile golids fraction increames with the loas of nitrification. The
volatile solids fraction decreases with an increase in the rate of
endogencus decay. Endogenous decay rates are higher under aerchbic
conditions than under anoxic and anaerobic conditions. Therefors, a
raduction in the-aarobic volume due to air limitation reduces the volume

weighted avarage rate of endogenous decay.

An increase in volatile sclids fraction during a time period when the
liquid temperatures are increasing is reflected in a loss of nitrification.
Temperature increases the rate of endogenous decay. Therefore, if the
volatile solids fraction should decrease with temperature, it is indicative
of air limitation. This trend has been confirmed at the Patuxent WRF
(1950).

85




horus Releas n_th lagifier

Analysis of results from Phage III {during which the plant was operated
with only one oxidation ditch} showed significant levels of phesphorus

. release across the secondary clarifiers. In the rim feed clarifier system,
where the flow is introduced at the rim, one foot off the bottom of the
side wall of the clarifiers, the secondary effluent has to travel through a
part of the sludge blanket (Figure 3). Therefore, some of the phosphorus
which was released into solution in the sludge blankets wasa carrled out in

the secondary effluent.

The phosphorus release correlated well with the depth of the gludge blanket
in Phage ITI (Pigure 26). Howaver, it did not appear to have any

correlation with oxidized=-N concentrations below 2 mg/L.

After the facility switched over to operation with two oxldation ditches in
geries, phosphorus release in the clarifiers dropped to very low levels,
even at moderate sludge blanket depths. The soluble COD level in the
effluent dropped from an average in excess of 30 mg/L in Phase IIT to 20
mg/L during Phase V (Table 7). Though it was difficult to determina the
conceantration of non~blodegradable COD since soluble BOD concentrations
were not measured, the lowest concentration of goluble COD recorded was
9.95 mg/L in July 89. The BODg levela dropped from 18 mg/L in Phage III to
3 mg/L in Phasa V. |

Phosphorus release may occur under anaercbic conditions in the secondary
clarifier aludge blankets when readily availabla forms of COD are present
in the aeration effluent. Between 10 to 15 mg/L of biodegradable goluble
COD was present in the ditch effluent in Phase ITI but dropped to O to 5
mg/L in Phase V. The increase {in MCRT for the same level of MLSS in Phase
V (because of a doubling in the volume of mixed liqueor) raduced oxygen and

nitrate uptake rates (by about 40 percent for the same MLSS).

These changes reduced the rate of release of phosphorus in the sludge

blankets. It was not necessary to reaerate the aeration effluent before

86



OPF increcsae, mg /L

OF increqse, mg/L

Clarifier OP wncrease ond Blanket depth

« - Y = 1.83 + 0.63x - 0.01=
y = (P inease, mg/L
X = Blanket depth, feet
Z = Qddized N, mg/L a
3 4 x2 = 0.61
2 -
1 -
a T T r T T T T T T
0.00 2.0 4.00 6.00 8.00 10.00
Blanket, feet R 3q = 0.8
O  OP ingrecae + ye=18340.63x=0.012
s Clarifier OP increcas and ditch off OxN
Y = 2007 - 0.4 x
‘- Yy = (P increase, rrgfL
X = Ditch eff xidized N, mg/L
r%= 0.14
a o
3 -
o (o]
5 o a
o o a
ﬂ e
1 =
o a]
o
o
o T L ¥ (] 1] ) ] 1 [ T 1 T ¥ ) I ¥ ) ¥ 1)
0.20 0.40 .60 0.50 1.00 1.20 1.40 1.60 1.80 2.00 |

000
On=N, mg/L; ym2.07=0.4x R 3q = 0,14
o OP incr

Figure 26. Graphs of Phosphorus Release Across the Secodary Clgr:?.fiers
plotted against Blanket Depth and Ditch Effluent Oxidized-N

87




the secondary clarifiers. HNo significant release was measurad acress the

clarifiers at sludge blanket depths of five feet.

Approximately 6 percent of the phosphorus removed in the secondary
treatment system was recycled to the headworks during gravity thickening of
wagte activated sludge. Precautions were taken to minimize solids recycle

with the supernatant from the gravity thickeners.

Average volume of supernatant = 30,000 gpd
concentration of phosphorus in supernatant = 30 mg/L
Influent flow = 2.2 MGD
Contribution to combined influent phosphorus concentration
= (30,000 * 30)/(2.23 + 105)
= 0.4 mg/L. '

An additional 14 percent of the phosphorus removed during secondary
treatment was recycled with the filtrate and the washings from the belt
presses (contributing 0.95 mg/L to the combined influent phosphorus}. -
Thegse recyclee increased the influent phosphorus concentration from 5.6
mg/L to 7.0 mg/L. Biological phosphorus remcval removed 6.5 mg/L of the

phoaphorus.

Batween 10 and 15 percent of the nitrogen removed in the waste sludge was
recycled from the solids dewatering units. Since only 10 mg/L of the
influent TEN, is removed in the waste sludge (20 /L was removed by
denitrification), the recycle increased the influent nitrogen
coencentrations by 1.5 mg/L only. Therefore, nitrogen recycle is not aa

much of a concern as phosphorus recycles from aclids handling units.

A the key finding during the full scale retrofit modification has been that
gravity thickeners can be sequenced with activated asludge units used for

enhanced biological phosphorus uptake if the influent COD/P ratio is still
adequate after the additional phosphozua load imparted by the recycle. In



parte of the U.S. where a phosphate detergent ban has been implemented,

this ratic should ba adequate.

Analvsis of Filamentous bacteria and SVIs

The population of filamentous bacteria was monitored on a day to day basis
at the Bowie WWTP by observing samples under a microscope and measuring
changes in Sludge Volume Index {SVI). The population of filamentoua
bacteria and SVI increased with the liquid temperature if the aeration was

not regulated to maintain strict contrel over aerobic and anoxic volumes.

The data from 1985 shows that monthly average SVIg correlated well with
liquid temperature (r2 = 0.8) [Figure 27]. However, the correlation was
not as strong in 1986 (Figure 28). To understand the conditions which
result in an increase in filamentous bacteria, the daily changes in SVI,
alkalinity (and therafore, nitrogen forms and soluble BOD) and temperature
were studied closely. During Phase V, it was observed that the population
of filamentous bacteria could be controlled if excellent nitrification,
denitrification and COD stabilization were maintained. A sudden loss of
nitrification and an increase in effluent soluble COD due to deficit in tha
amount of air supplied at warmer liquid temperatures resulted in an
increase in the population of filgmentous bacteria {Figure 29).

Filamentous bacteria gain a competitive advantage if there is a lack of
dissolved oxygen and a relative abundance of products from cell decay
(Jenkins et.al. 1986). Growth and decay rates of bacteria increase with
temperature. This increases the concentration of the products from cell
decay. Between May and October, a short term deficit {12 to 36 hours) in
aeration (reflected in an increase in effluent alkalinity in Figure 29)
resulted in an increase in SVIs. The SVIs decreased over a period of time

when proper aeration and control volumes were maintalned.

The resultas have shown that it is necegsary to maintain a strict control
over the relative volumes upder aercbic, anoxic and anaerobic conditions.

Lack of flow pacing, sudden loss of part of the aeration, or less than

89




686T ‘ornaexadun], JonbTT PaXTW pue (IAS) Xepul sumfoa abpn(s -£Z sambrd
9 ‘dwa)
91 vi r4
||
\. |$F
e
s
- \" o= 091 »
- - =
Ve -081 3
- Iy
< ooz ©
e
-
- 7 1022
v
e
ove

Gg6L ‘dwal pinbry s/A IAS dLMM amog



9¢

9867 ‘omjeradwsy aonbry POXTH pue (IAS) Xapul aumyop =bpnis *gz ambtg

D ‘dwo])

V2 2% 0 8 9 p g

i 1 1 '

\

08

-001

-0cl

atid!

-091

-081

9861 ‘dway PINbI] /A IAS :dLmM aimo

00c
g

6/w ‘InS

91




066 ‘SOOURGINISTA SS9001d pue pusxl AFTUTIENIV ‘IAS 62 oanbta

omlm \.Q.N .\-@.c. Lig 13 .o.m_\.qp—..\.w.o_ L1 114t mm-\_o.ﬂ\.m_o. 1.0 1 1 1 .opm.\.m.—.\.M%
. | -09
| eyt 7}
m 0. % .f<wv+-°w ,w
O
u e
A N wopzesoe” oot T
5 Jo sso1 TerTired v ? 0
£ 021 3
& Of- 3
g | opL B
2 .?11 N/ \ L0911 .W
o 0¢ , =
. -081
dws] — AV —— IAS ¥
11> 00¢

puai] Ajuneyy pue |AS ‘dLMM almod

92



adequate temperature compensation can affect the fractions of biomase under
aerobic, anoxic and anaerobic conditions. If the disturbance is large
enough (in magnitude and in time) to affaect the mode of COD stabilization,
it will result in an increase in the population of filamentous bacteria.
The obmervations have been confirmed during comparative studies on barrier
oxidation ditches at the Patuxent and Broadneck Water Reclamation
Facilities in Maryland. The Patuxent WRF has excellent automated D.O,
control and low SVIs (110 mL/g} at 12 day MCRT. The Broadnack WRF lacks
automated control, suffers from large fluctuations in the asrobic and
anoxic volumes cver a 24 hour period, and operates at SVIs above 200 mL/qg
at 15 day MCRT.

Oxyqgen and Nitrate Uptake Rates and Anaerobic Volume in Oxidation Ditches

" The specific oxygen and nitrate uptake rates were very low in the oxidation
ditch system at Bowie because of the long nominal HRT in the system (36

. houre) and high internal recycle rates in each ditch. The specific oxygen
uptake rates were the lowest in ditch 2 in which the soluble BOD; levels
measured less than 4 mg/L. The specific susbetrate utilization rate {qa)
for COD stabilization is affected by the concentration of available COD as

followa:
q = qy (COD/ X, + COD) (C.0./(Kp o, + D.0.)]}
The reported values for aercbic COD stabilizatlon are as follows -

9y = maximum specific substrate utilization rate, 11.2 COD/mg vss-day
and K, = half saturation constant, 60 to 80 myg/L as COD,

Under anoxic conditions, the values arae:

9n = 6.7 mg COD/mg VSS~day,
and K, = 60 to 80 mg/L as COD.

These values of gy and K, were measured at 24 to 26 Celgius {Hanaki et.
al., 1990, McClintock et.al., 1988). The maximum specific substrate




atabilization rates may decrease by 40 percent at 10 Caelsius {Nutrient
Control Manual, WPCF, 1983).

The specific substrate utilization rate in the second oxidation ditch will
be between 5 to 10 percent of the maximum rate. The specific oxygen uptake
rate is a reflection of the specific substrate utilization rate because

oxygen is consumed during substrate gtabilization under aerobic conditions.

A number of observations are listed in Table 15.

Analysis conducted in March, 1990, showed that the nitrate uptake rate at
16 Celsius and 3000 mg/L of volatile suspended solids {(MCRT of 30 days
approximately) was 0.035 mg/L/min in ditch 2. 1In ditech 1, the nitrate
uptake rate for the same temperature and volatile suspended solids msasured
0.0375 mg/L/min. In the anaercbic cell, the nitrate uptake rate was 0.06
mg/L/min at a volatile suspended solids concentration of 1600 mg/L at a
temperature of 16 Celsius.

At an average nitrate uptake rate of 0.035 mg/L/min and a volatile solids
concentration of 3000 mg/L in the oxidation ditches {total volume of 3.3
MG), denitrification of 20 mg/L of oxidized nitrogen (generated during
treatment of 32 mg/L of influent TKN} at an influent flow of 2.2 MGD

requires
( (2.2 * 20) / (0.035 = 3.3 * 1440} } * 100
= 26 percent of the volume of the oxidation ditches.
Anoxic stabllization of COD during denitrification of 20 mg/L of the
influent nitrate will consume (20 * 2.8 mg/L = 56 mg/L) of COD. If the